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CERTIFICATE NO.: E200910-0033-001218(5004627) CERTIF ICATES L/C No. (P/O No.) : 1103073882
A F 9 P A 2 o 7 .
COMMODITY E.R.W STEEL PIPE se H SxEAH Ste,el C?rp - CUSTOMER PLESA
AE T A ()Ml OF E——
SPECIFICATION API 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. | Thpgt = B oA % % QUANTITY 1] o
NO. | (BATCH NO.) ORDER SIZE B % % 7 o %—%k(M/T) REMARK
*1 PCS TOTAL LENGTH WEIG
9 (51%395215111330) BBE 14" X0.312 " X 6.120 M 47 287.640 M 19.486 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
122 «ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
10 (SH?QEMMO) BBE 14" X0.312 " X6.120 M 43 263.160 M 17.826 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
11 (S§?g§§f§7o) BBE 14" X SCH40 X 6.120 M 40 244.800 M 23.085
12 (S},Sﬁgfgg’gm) BBE 14" X SCH40 X 6.120 M 20 122.400 M 11.542
myorosTATIC | N (VD | F|s|c|rRu|B|D|c|F|F|RF| 2N coarivg CHEMICAL COMPOSITION(S) TENSILE TEST npact
TEST II|{L|H|O|EA|E|R|R|L|L|EL TEST (Gage Length : 50mm) O |uar-| ueat
AHHHHHEHHE [
HEAT NO 5 Sec. I({ TIANITIK I‘{ pElI|lT|H!lT1!|G|RT|WEIGHT OF ?‘ :E‘L' E CIiSi| Mo | P |S |culNilcr|Mol V INB|TI CEQ| D TEN?ILE_ YIELD E.L |ENE-|SHEAR TEST | MENT
NO. | (BATCH NO.) £ LS|E Elut|n N|E|SE N ConT B 1 | STRENGTH | STRENGTH RGY | AREA
. I|N AllG G EN - 8
psi | Uju ¢l 1 3 s I c.sjAk| L 2 2l2]|2|2(3|3]3 % HRC | gy
- ] ) )
Tl G N |cass| +3 G x4 *7 «g |+g| Psi psi 1410 [Jould % *11
e 30 120 | 30 | 30 [40[100/ 40/ 15|80 22
L
SPEC : 60200 | 35500
9 | sB51913 950 GIG| G |G- G- 81 | 18] 4
(SHJ9241130) § 82 | 16| 2 |TR|TR| 1 |TR|TR| 1| 1 T| 66130 | 45680 | 35 8l G
81 |17| 6 |TR|TR| 1 |TR|TR|TR| 2 W| 73960
10 9-3422 950 GlG| G |G G ; 62 | 15| 4
(SHJ9241140) : 62 |14| 4 2|1 1|mRITR|1]1 T| 71930 | 51340 | 36 8l G
i q 62116 4|2]1|1|mR|TR|1]|2 W| 76140
11| s79203 | 1300 [G|6| 6 |G G é ch / ZC@ - 78 |11 2
(SHJ9251070) ] W AR S 77 {10| 3 |2|1|1|mR|2|1]1 T| 78610 | 51480 | 34 8l G
T 6:5,00305' 77 {12 4|2 1| 1|TR|2| 1|1 Wl 82090
12 | sq79293 1340 [GlG| G |G G Z 4 78 |11 2
(SHJ9252010)| ’Fw"qd/ 191%2 78 |10| 1 |TR| 2|2 |TR|1]1]2 T| 71210 | 50320 | 36 9| G
,,/ 1 77 |13 2 |TR| 2| 2|TR{ 1| 1|3 W | 77300
% *1-BBE:Black Beveled End(30 °) o :
N *1 ~ *11: H | *2-U:Ultrasonic Test
(T) g‘tflfer To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E Hers g *0-T:Base Metal Transverse, W:Weld Part Transverse #*10-E.L:Elongation #*11-S.N:Seam Normalizing #G:GOOD  *Tr:Trace
3 ; - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE . £ Q.M Dept
urveyor - SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager ol .M Uept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

CEPT
« THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES




